s

MODEL N° 1301

e

OWNER’S MANUAL

Keep this Product ID Number and use when contacting Customer Service:

C )




REGISTER YOUR LIFETIME PRODUCT TODAY!

There are henefits to registering your Lifetime product. With our new online product registration form,

it’s fast and easy! Register with us at www.lifetime.com and enjoy these great benefits:

e Receive exclusive money-saving offers from BuyLifetime.com, our online store, as well
as NEW product notifications and special closeout promotions!

e |n the unlikely event of a product recall or safety modification, we will notify you.

e Registering your product guarantees you warranty service. If you do not register your
product, your warranty rights will not be diminished. But you will need to provide a sales
receipt to verify your product purchase date before warranty service will be provided.

LIFETIME’S PROMISE TO YOU:

Maintaining your privacy is our long-standing policy at Lifetime. And you can rest as-
sured that Lifetime will not sell or provide your personal data to other third parties, or
allow them to use your personal data for their own purposes.

We invite you to read our privacy policy at www.lifetime.com

\_ REGISTER today!

J

Save this owner’s manual for future reference and in the event that
the manufacturer has to be contacted.

( **1.S. and Canada customers ONLY** A
IF ASSISTANCE IS NEEDED,

DO NOT CONTACT THE STORE!

CALL OUR CUSTOMER SERVICE DEPARTMENT at
1(800) 225-38635

HOURS: 7:00 a.m. to 5:00 p.m. Monday through Friday (Mountain Standard Time)
**Call or visit our Web site for Saturday hours**

Lifetime Products, Inc.
PO Box 160010 e Freeport Center, Bldg. D-11 Clearfield, Utah 84016-0010

C* For customers outside the U.S. or Canada, please contact the store for assistance.**

J

\_ J
INSTRUCTION #1067179 C 2 10/18/2010




SAFETY INSTRUCTIONS

FAILURE TO FOLLOW THESE WARNINGS MAY RESULT IN SERIOUS INJURY OR PROPERTY
DAMAGE AND WILL VOID WARRANTY.

To ensure safety, do not attempt to assemble this product without reading and
following all instructions carefully. Check the entire box and inside all packing
materials for parts and/or additional instruction material. Before beginning assembil

identify and inventory all parts and hardware using the parts and hardware lists and
identifiers in this document. Proper and complete assembly, use and supervision
are essential for proper orientation and to reduce the risk of accident or injury. A
high probability of serious injury exists if this product is not installed, maintained,
and/or operated properly. Failure to comply with any of the warnings in this
instruction manual may result in serious personal injuries such as cuts, broken
bones, nerve damage, paralysis, brain injury, or death. Failure to comply may also
result in property damage. Please heed all warnings and cautions.

e |f using a ladder during assembly, use extreme caution.

e Two capable adults are recommended for this operation.

e Check base daily for leakage. Leaks may cause product to fall.

e Assemble the pole sections properly. Failure to do so could cause the pole
sections to separate during play or transport.

\ Most injuries are caused by misuse and/or not following instructions. Use caution when using this product. )

BEFORE BEGINNING ASSEMBLY

Keep the hardware bags and their contents separate. If any parts
are missing, call our Customer Service Department.

Identify and inventory all parts and hardware using the parts and
hardware lists and identifiers in this document.

Test fit all Bolts by inserting them into their respective holes. If
necessary, carefully scrape away any excess powder coating
buildup from inside the holes. Do not scrape away all of the

powder coating. Bare metal may rust. You may need to pound
\ some Bolts into place with a hammer or mallet.

J




~
7~ | TOOLS AND PARTS REQUIRED FOR THIS ASSEMBLY

1/2” Wrench 1/16” Wrench Phillips Screwdriver
jEi‘ :{::)
2 1
(2) (1 )
3/8” Socket Wrench Pliers Adjustable Wrench
© -
Rubber Mallet Water Hose Funnel
EE @
(1) 1) O
Hammer
(319 Ib) %
. J
B\ /B\ *Two adul red
/E\/B\ ~Iwo aduits required to
*
complete assembly

Only adults should set up the product. Do not allow children
in the setup area until assembly is complete.




ASSEMBLY GUIDES

Refer to the following areas throughout the instructions
to assist in the assembly process:

This area is located at the top, TOOLS AND HARDWARE REQUIRED FOR THIS PAGE
left-hand corner of the page
and indicates which tools
and hardware are needed to
complete the assembly steps
on a page.

This area is usually located in the
hottom, left-hand corner of a step
and indicates that special attention
is needed to perform a particular
part of a step.

These areas are usually located in [A CAUTION J

the bottom, right-hand corner of a
step and indicate that damage to
the product or serious injury may

occur if the caution or warning is
not heeded.




PARTS LIST

ID Item Description Qty

ID ~
ALH  Top Pole 1 O
ALE Bottom Pole 1 O
CMZ  Slide Collar 1 O
AJK Right Backboard Bracket 1 O
AJJ Left Backboard Bracket 1 (|
AJl Backboard 1 O
ALX Rim 1 O
AKZ  Net 1 (|
AJM  Base 1 O
ALl Pole Brace 2 O
AMU  Wheel 2 O
AJC 1/2"7 x 15 3/4” Axle 1 O
AJE 1/27 x 7" Axle 1 O
AYU  5/16”" Hex Knob 3 O
CNB  Pole Spacer 2 O
AOX  Rim Support Channel 1 O
AEF Base Plug 2 O

1 O

AMT  Warning Sticker (Applied to Middle Pole)

HARDWARE LIST

ID Item Description ay
Pole Assembly Hardware (1066286)
AOL  5/16” x 3 1/4” Carriage Bolt 2 O
AAN  5/16” Cap Nut 1 O
ABD  5/16” Washer 1 O
AYT 5/16" Hex Nut 1 O
ADS  1/4” x 3/4” Screw (will not be used) 1 O
Pole to Base Assembly Hardware (1047792)
AAO  5/16” Nylock Nut 2 O
ABD  5/16” Washer 4 O
CNA  5/16" x4 1/2" Tap Bolt 1 O
ABN  1/2” x 1/8” Spacer 2 O
AYT 5/16" Hex Nut 1 O
BKH 5/16”" x 1 1/4” Hex Bolt 2 O
Backboard to Pole Assembly Hardware (1047789)
APK 3 1/2" U-Bolt 1 O
APG  5/16" x 3 1/4” Hex Bolt 2 O
APN  5/16" Flange Lock Nut 2 O
AAC 5/16” x 1 3/4” Hex Bolt 2 O
ABK  5/16” Flange Nylock Nut 4 O
ABD  5/16” Washer 4 O
AAJ 5/16" Hex T-Nut 2 O
APJ 5/16" x 3/4” Hex Bolt 2 O
. J




HARDWARE LIST

D Item Description Qty
Cement Anchor Hardware (1047794)

AAF  3/8” Washer

CHQ 3/8" x 1" Hex Bolt

ABD  5/16” Washer (will not be used)

AQQ  3/8” Concrete Drop-in Anchor

CNC 6" Chain

<

N NN NN
oOoooa

PARTS IDENTIFIER

Parts shown at 10% of Actual Size

B

ALH (x1) *Do not remove Top Pole from Bottom Pole until instructed
Top Pole

i .

ALE (x1) *Warning Sticker applied to side not shown

Bottom Pole

k D)

ALl (x2)
Pole Brace

Al (x1)
Left Backboard Bracket

° © e
R o

Lo — m—

AJK (x1)

AKZ (x1)
Net

Right Backboard Bracket

— 153" ——

AIC (x1)
1727 x 15 3/4” Axle

R L—
MJE (x1)
1727 x 7" Axle




PARTS IDENTIFIER

Part shown at 25% of Actual Size

7 AOX (x1)
AYU (x3) Rim Support Channe

5/16" Hex Knob

AMU (x2)
Wheel

Part shown at Actual Size

O O

CNB (x2)
Pole Spacer

AEF (x2)
Base Plug

Parts shown at 5% of Actual Size

a SN
[ -] (-]
o lf fl "
NI (x1) AIM (x1)
Backboard Base
\_ J




HARDWARE IDENTIFIER

POLE ASSEMBLY HARDWARE
Hardware shown at Actual Size

=
|/

AOL (x2)
5/16" x 3 1/4” Carriage Bolt

@ﬂm

ADS (x AYT (x 1
1/4” 3/4 Screw 5/16" Hex Nut
(Not used)

POLE TO BASE ASSEMBLY HARDWARE
Hardware shown at Actual Size

—

5/16 11/4 Hex Bolt

g \ ]
‘ (7
-~/
AYT (x AAD (x2)
5/16” H Nut  5/16" Nylock Nut

AAN (x1)
5/16” Cap Nut

ABD (x4)
5/16” Washer

ABD (x1)
5/16" Washer

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\M\\\\M\\\\\\\\\\\\\\\\\\\\M\\\\\\\\\\\\\\\\\\M\\M\\\\\\\\\\\\k\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\!

\n\\\\\\\\\u\m\\u\m\\\m\\\m\m -




- HARDWARE IDENTIFIER
BACKBOARD TO POLE ASSEMBLY HARDWARE

] NI

APG () g?lljé’x\jlv)asher
5/16" x 3 1/4” Hex Bolt

i @}'

5/16” x 1 3/4” Hex Bolt AP) (x2)
5/16” x 3/4” Hex Bolt

AAJ (x2)
5/16" Hex T-Nut

o

ABK (x4) APN (x2)
5/16” Nylock Flange Nut 5/16” Flange Lock Nut

APK (x1)
31/2" U-Bolt

10




- HARDWARE IDENTIFIER
CONCRETE ANCHOR ASSEMBLY HARDWARE

Hardware shown at Actual Size

M  —

—

3/8" x 1" Hex Bolt 3/8” Concrete RAF (x2)
Drop-in Anchor 3/8" Washer
CNC (x2)

6" Chain (not to scale)

ABD (x2)
5/16" Washer
(Not used)

1"



(21 POLE ASSEMBLY
 HARDWARE REQUIRED

Hardware shown at Actual Size
©)
_\ NN AL \~ 1/
VA ‘ )

L/ ) AYT (x1
AOL (x2) 5/16” Hex Nut

5/16” x 3 1/4" Carriage Bolt w
ADS (x1) AAN (x1)

1/4" x 3/4" Screw  5/16” Cap Nut ABD (x1)

(Not used) 5/16” Washer

PARTS REQUIRED

Parts shown at 10% of Actual Size

— -] ) ) ) =) =) !

= L
ALH (x1) *Do not remove Top Pole from Bottom Pole until instructed
Top Pole

i . .
ALE (x1) *Warning Sticker applied to side not shown
Bottom Pole

7w (1)
g 5/16” Hex Knob

TOOLS REQUIRED

1/2" Wrench

12



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

NO TOOLS OR HARDWARE REQUIRED FOR THIS PAGE

While the Top Pole (ALH) is still inside the Bottom Pole (ALE), pull the
plastic off the Top Pole. It may be necessary to loosen the Poles
before pulling out the plastic.

ALH

ALE

Warning
Sticker

Lt

: Note: Make sure the crimped side of the Top Pole is on the same
side as the Warning Sticker (AMT) on the Bottom Pole.




/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

QJ I

AAN (x1) ABD (x1) )

Slide the Top Pole (ALH) far enough out of the Bottom Pole (ALE) so that it
does not obstruct the holes at the bottom of the Bottom Pole. Then
attach the hardware indicated in the location shown.

A

.

-

:| ALE

A\ WARNING

AOL
~] ) ABD Do not overtighten the Cap Nut. If the end of
L "o paN the Bolt breaks through the plastic cap, call our
Customer Service Department. Exposed threads
_J on the end of the Bolt may cause serious injuries.

- J
14




NO TOOLS REQUIRED FOR THIS PAGE
; T

AOL (x1) AYT (x1)

Insert a 5/16” Hex Nut (AYT) into the 5/16” Hex Knob (AYU) as shown. It may be
necessary to use the 5/16” x 3 1/4” Carriage Bolt (AOL) to place the Nut in the
Knob. Then position the Top Pole (ALH) at its lowest height and attach the
Knob to the Top Pole and Bottom Pole (ALE) with the hardware shown.

:| ALE

15



/u;
o 2 POLE TO BASE ASSEMBLY
. HARDWARE REQUIRED

Hardware shown at Actual Size

@
©

AR S =

1/2” x 1/8" Spacer




(s
&i:2 POLE TO BASE ASSEMBLY
_ PARTS REQUIRED

: Part shown at 25% of Actual Size

Part shown at 5% of Actual Size

S—+
AYU (x2)
5/16" Hex Knob

Parts shown at 10% of Actual Size

153" —T71"—
AIC (x1) AJE (x1)
ALl (x2) 1/2" x 15 3/4” Axle 1/2" x 7" Axle
Pole Brace
& )

Parts shown at Actual Size

O O

CNB (x2)
Pole Spacer

TOOLS REQUIRED

NO TOOLS REQUIRED FOR THIS SECTION
Finger Tighten All Hardware

17




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

NO TOOLS REQUIRED FOR THIS PAGE

Attach the flattened end of the Pole Brace (ALI) to the Base (AJM) with
the hardware shown. Only finger tighten the hardware.
&\

the other side of the Base.

Slide the 1/2” x 15 3/4” Axle (AIC) through the holes at the end of the Bottom
Pole (ALE) as shown. Slide the 1/2” x 7” Axle (AJE) through the second set of
holes at the end of the Bottom Pole as shown. Then slide two Pole Spacers
(CNB) over the Axles as indicated. Place the Wheels (AMU) and 1/2” x 1/8”
Spacers (ABN) onto the 1/2” x 15 3/4” Axle.

B
A9
'%/' “‘-‘:‘:\“_H =
c ~ \
— -~
/S/ G .J‘U .
e - —
~ A~ ~ T
P P ALE - AJE 7
P e b~
CNB




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

NO TOOLS OR HARDWARE REQUIRED FOR THIS PAGE

Place the Pole assembly on the ground with the crimped end of the

Top Pole (ALH) facing down. Position the 1/2” x 15 3/4” Axle (AJC) under the
bottom slots of the Base (AJM) as shown, and step onto the Base so the
Axle snaps into the slots. Then rotate the Pole assembly upward so that
the 1/2” x 7" Axle (AJE) snaps into the upper slots of the Base as shown.




/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

NO TOOLS REQUIRED FOR THIS PAGE

r—|_41/2
T I ()

] CNA (x1 (not actual size) AT (x1)

Attach the Pole Braces (ALI) to the Bottom Pole (ALE) by securing the
5/16” Hex Knobs (AYU) through the Slide Collar (CMZ) using the hardware
shown.

: Note: Tip the system forward so the Pole rests on the ground. Do not stand
: the system up until it is filled with either sand or water later in the assembly.




(e
'3 BACKBOARD TO POLE ASSEMBLY

HARDWARE REQUIRED
Hardware shown at Actual Size
]
APG (x2)
5/16” x 3 1/4” Hex Bolt ABD (x4)

5/16" Washer

e TS | @\l
AAC (x2)

5/16” x 1 3/4” Hex Bolt AP} (x2) I
5/16” x 3/4” Hex Bolt
AAJ (x2)

5/16” Hex T-Nut

ABK (x4) APN (x2)
5/16” Nylock Flange Nut 5/16” Flange Lock Nut

APK (x1)
3 1/2” U-Bolt

21




/§3 BACKBOARD TO POLE ASSEMBLY
' PARTS REQUIRED

Parts shown at 10% of Actual Size

= o
Al (x1)
Left Backboard Bracket
AJK (x1)
Right Backboard Bracket
Part shown at 5% of Actual Size Part shown at 25% of Actual Size
s N T—
° ° - ADX (x1)
: Rim Support Channel

\\ ,f fl v

Al (x1)

Backboard

<
\_ I s 1/2” Wrench (x2) )

22



/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

i

APG (x2)

Slide the 3 1/2” U-Bolt (APK) through the Left and Right Backboard Brackets (AJ)
& AK). The U-Bolt must rest in the notches of the Backboard Brackets as
shown.

Secure the Left and Right Backboard Brackets (Al & AJK) to the Top Pole (ALH)
with the hardware shown.




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

ABD (x4)

Attach the Rim (ALX) and Backboard (AJl) to the Pole assembly by placing the
Rim Support Channel (A0X) in the recess on the underside of the Backboard
with the flat side placed against the Backboard. Insert the 3 1/2” U-Bolt
(APK) through the top holes of the Backboard and the Rim, and secure the
U-Bolt with 5/16” Washers (ABD) and 5/16” Nylock Flange Nuts (ABK).

Then insert the 5/16” x 3 1/4” Hex Bolts (AAC) with 5/16” Washers (ABD)
through the bottom holes of the Rim and Backboard and through
the Rim Support Channel and Backboard Brackets, and secure with
the 5/16” Nylock Flange Nuts (ABK).

24




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Il }'

AAJ (x2)

Bend the Left and Right Backboard Brackets (A)J & AJK) outward by hand
and position the holes in the Backboard Brackets over the holes in
the Backboard (AJl). Then securely fasten the Backboard Brackets to
the Backboard with the hardware shown.

View from Back of
the Backhoard

View from Front of
the Backhoard




4 :
2.4 FINAL ASSEMBLY
HARDWARE REQUIRED

—
AN

CNC (x2)

6" Chain (not to scale)

Hardware shown at of Actual Size

(

Aaa (x2)
3/8” Concrete Drop-in Anchor

)

ABD (x2)

5/16” Washer (not used)

AKZ (x1)
Net

Part shown at 10% of Actual Size

Of

N

o0

'\Y
r',\"

N\

=

9

AAF (x2)
3/8" Washer

PARTS REQUIRED

A
(

X

Sand

@ 1/2” Wrench N
Hammer
J

L

— CHQ (x2)
3/8” x 17 Hex Bolt

Part shown at Actual Size

AEF (x2)
Base Plug

Water Hose
26




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

NO HARDWARE REQUIRED FOR THIS PAGE

47/}9;
(3191b)
G J

Two adults are required to complete assembly. To prevent serious injuries, the
Pole should be held down by one adult at all times while the Base is being filled.

OPTION A: FILLING WITH SAND

(319 Ib of sand required)

a. Insert a Base Plug (AEF) into the Base (AJM) in the hole closest to the Pole.

b. Using a funnel, fill the Base with sand through the hole furthest from
the Pole until the sand is just below the hole.

c. Using two adults, stand the Base up on a flat surface and finish filling
the Base with sand.

d. Insert the other Base Plug into the hole furthest from the Pole.

For safety reasons, we recommend that sand be used
instead of water to fill the Base. If a leak develops, water
could run out unnoticed, allowing the system to fall over,
resulting in serious personal injuries, or property damage.
If using Water, check the Base carefully for leaks. If a
leak is found, lay the system down on the ground and
call Customer Service. Do not use, stand up, or play on
\ @ leaking system.

21



/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

NO HARDWARE REQUIRED FOR THIS PAGE

. J
Two adults are required to complete assembly. To prevent serious injuries, the
Pole should be held down by one adult at all times while the Base is being filled.

OPTION B: FILLING WITH WATER
a. Insert a Base Plug (AEF) into the Base (AJM) in the hole closest to the Pole.
b. Fill the Base with cold water through the hole furthest from the Pole
until the water is just below the hole.
c. Using two adults, stand the Base up on a flat
surface and finish filling the Base with water.
d. Add one tablespoon of chlorine bleach to the
water to prevent algae formation.
e. Insert the other Base Plug into the
hole furthest from the Pole.

28



/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

NO TOOLS OR HARDWARE REQUIRED FOR THIS PAGE

\_ J

/ AKZ

I . Note: If a replacement Net is needed, please call our Customer Service Department.
Our Nets are shorter than average to reduce the risk of entanglement.




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

CNC (x2) (not to scale)

Remove the 5/16” Nylock Nut (AA0) and the 5/16” Washer (ABD) from the
left Pole Brace assembly. Slide the 6” Chain (CNC) onto the 5/16” x 1 1/4
Hex Bolt (BKH) and reattach the hardware as illustrated. Repeat this step
for the right Pole Brace assembly. Tighten the hardware.

%
(/1

CNC

30



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

|

Aaa (x2)

Pull out the end links of the Chains (CNC) so they are away from the sides
of the Base. Mark the location of the last links in the Chain and drill a
hole 13 mm (1/2 inch) in diameter and 39 mm (1 1/2 inches) deep in
the cement in each spot. Place the Cement Anchors (RAQ) in the drilled
holes and use a 5/16” hex bolt and a hammer to tap down the anchor
tab located inside each Anchor. Tap with force at least five or six times
until the sides of the Anchor begin to flare. Slide a 3/8” x 1” Hex Bolt (CHQ)
through a 3/8” Washer (AAF) and through the end link of the Chain. Secure
the Bolts into the Cement Anchors. Repeat for the other side.

To prevent the Base from being punctured, install the
cement anchors in a way that will not permit them to
come in contact with the Base. The hardware used with
the cement anchor could puncture the Base, resulting
in leakage, which could cause the system to tip over,
potentially resulting in serious personal injuries. Do not
attempt to use the portable unit without first filling the
Base with weight and securing the cement anchors. The
system may fall over without being secured to the ground

for a secure and stable system.

\and could cause serious personal injuries. Y,

Note: Using the Cement Anchors cannot replace filling the Base with sand or water.
The Base must be filled and secured with the Cement Anchors. Both are necessary




32



33



ENHANCE YOUR LIFETIME® PURCHASE BY ADDING

ACCESSORIES OR OTHER GREAT PRODUCTS:

To purchase accessories or other Lifetime Products, visit us at:

www. lifetime.com
Or call: 1-800-424-3865

34



A WARNING A\

FAILURE TO FOLLOW THESE WARNINGS MAY RESULT IN SERIOUS INJURY AND/OR
PROPERTY DAMAGE.
OWNERS MUST ENSURE THAT ALL PLAYERS KNOW AND FOLLOW
THESE RULES FOR SAFE OPERATION OF THE SYSTEM.

1. Do Not allow children to move or adjust the system.

2. Always make sure adjustment knob is securely tightened before play.

3. Make sure cement anchors are installed properly during assembly and that they are secure before play.

4. During play, especially when performing dunk type activities, keep players face away from the backboard, rim
and net. Serious injury could occur if teeth/face come in contact with the backboard, rim or net. Player should wear
mouth guard during play.

5. Only hang from rim briefly to regain balance or avoid injuring others. Release the rim as soon as safely pos-
sible.

6. DO NOT slide, climb or play on base or pole.

7. Before each use, always check that the base is filled according to manufacturer’s instructions. Check for loose
hardware, instability, and signs of corrosion and repair before each use. Check the base for leaks. If a leak exists,
water could run out unnoticed, allowing the unit to fall over. Never play on damaged equipment.

8. Surface beneath the base must be smooth and free of gravel or other objects. Punctures can cause leakage
and could cause system to tip over.

9. During play, do not wear Jewelry (rings, watches, necklaces, etc.). Objects may entangle in net.

10. When moving system, keep hands and fingers away from moving parts.

11. Once amonth check pole and all metal parts for rust. Completely remove rust and repaint with exterior
enamel. If rust has penetrated any steel part, replace that part before using system again. Keep water and
organic material away from pole.

12. Never operate or leave the unit standing in an upright position without first filling the base with weight and
securing cement anchors or it may tip over into the pool and cause injuries such as those listed above.

13. Do not use system during windy or severe weather. System may tip over. Place system in an area
protected from the wind or in an area away from property that may be damaged if the system falls.

TRANSPORTING THE PORTABLE BASE

&

1. Make sure the base is empty before moving.

2. Face the front of the base where the wheels are located
and pull back on the pole until the unit is balanced on its
wheels.

3. Move the unit to the desired location and carefully set .
it down.

4. Fillthe Base, secure cementanchors and check portable '
base for stability before play. IS

ADJUSTING THE SYSTEM

1. One person must stabilize the backboard, while the other person removes the pole locking knob and bolt.
2. Adjust the pole to desired height, and replace the knob and bolt.
3. Make sure adjustment knob is secure.

LIFETIME www.lifetime.com Part #600248E

(e

35



WARRANTY INFORMATION

LIFETIME BASKETBALL EQUIPMENT

5-YEAR LIMITED FACTORY WARRANTY
THE MANUFACTURER RESERVES THE RIGHT TO MAKE SUBSTITUTIONS TO WARRANTY CLAIMS IF PARTS ARE
UNAVAILABLE OR OBSOLETE.

1. Lifetime basketball systems are warranted to the original purchaser to be free from defects in
material or workmanship for a period of five years from the date of original retail purchase. The word
“defects” is defined as imperfections that impair the use of the product. Defects resulting from misuse,
abuse or negligence will void this warranty. This warranty does not cover defects due to improper
installation, alteration or accident. This warranty does not cover damage caused by vandalism, rusting,
“acts of nature” or any other event beyond the control of the manufacturer.

2. This warranty is nontransferable and is expressly limited to the repair or replacement of defective
basketball equipment. If the equipment is defective within the terms of this warranty, Lifetime Products,
Inc. will repair or replace defective parts at no cost to the purchaser. Shipping charges to and from
the factory are not covered and are the responsibility of the purchaser. Labor charges and related
expenses for removal, installation or replacement of the basketball system or its components are not
covered under this warranty.

3. This warranty does not cover scratching or scuffing of the product that may result from normal
usage. In addition, defects resulting from intentional damage, negligence, unreasonable use or
hanging from the net or rim will void this warranty.

4. Liability for incidental or consequential damages is excluded to the extent permitted by law. While
every attempt is made to embody the highest degree of safety in all equipment, freedom from injury
cannot be guaranteed. The user assumes all risk of injury resulting from the use of this product. All
merchandise is sold on this condition, and no representative of the company may waive or change
this policy.

5. This product is not intended for institutional or commercial use; Lifetime Products, Inc. does notassume
any liability for such use. Institutional or commercial use will void the warranty.

6. This warranty is expressly in lieu of all other warranties, expressed or implied, including warranties
of merchantability or fitness for use to the extent permitted by Federal and state law. Neither Lifetime
Products, Inc., nor any representative assumes any other liability in connection with this product.
This warranty gives you specific legal rights, and you may also have other rights which vary from
state to state.

ALL WARRANTY CLAIMS MUST BE ACCOMPANIED BY A SALES RECEIPT.

REPORT PRODUCT DEFECTS IN WRITING TO:
Lifetime Products, Inc., PO Box 160010 Clearfield, UT 84016-0010, or call (800) 225-3865

M-F 7 a.m.to 5 p.m. MST.
**Call or visit our Web site for Saturday hours**

Please include your dated sales receipt and photographs of damaged parts.
To register the product, visit our Web site at www.lifetime.com

LIFETIME

www.lifetime.com

36



	Text1: 


